1HHILCTITITYy
North-West Europe

European Reglonal Development Fund

Date: October2021

Title: Techneeconomic assessment pfoducing bidieselfrom sewage
Lead aithor: Mohammed Nazeer Khg\ITQ,
Contributors Zuzana DedovaJfiversity of LuxemboujgArsou Arimi (Remondis)

Subject WPT1Deliverable 3.1 TechrBconomic Assessment (p&rof 3)

*wto



Table of contents

TADIE Of CONTENTS ...ttt e e e b e e e st b e e e e st b e e e e sk e e e e e aabb e e e e anbeeeeesbreeeeans 2
LIS o) 0 11 =TSSR 3
LIST OF TAIDIES. ...ttt e n e e e e e 4
Chapter 1. T 0o [ o 1o o SRR 5
Chapter 2. 1=t pTe o (o] o o 1A PP P PP PP PP PPPRPN 7
2.1, TeChnO-ECONOMIC ASSESSMENT .......uuiiiiiiiiie ittt e e e s s e e e s annneeas 7
2.2. Y= T S 081 10 o SRS 8
[...]
results of the techneeconomic evaluatiorare discussednd strategiesto optimize the process from an
economic point of vievare presentedFirstly, he overall methodologyhe process adopted ithe WOW
project to accumulate extract and convertthe lipids into biodiesehre described, includinghie process
flow diagram andhe mass and energy balancéEhe massflowrate data for the lipids pilothad been
provided byUniLux.This reportwas written at the time when the sludge from the pilot planvas
transported for fGirther procestg. Therefore the data for the downstream steps (stating from
dewatering)was obtainedrom existing literaturgGholami, Pourfayaz, and Maleki 2021; Crutchik et al.
2020; Chen et al. 2018)n the subsequent sectigrthe techno-economic assessment methodology
adopted to estimate theproduction costalso known ashe minimum selling pricéMSP)of biodieselis
presented Thenthe results key parametersand their effect on theMSPare discussedLastly, the

conclusionsand the ideas fofuture researchare presented



Chapter 2. Methodology
In this chapterthe methodology used for the techreconomic assessment, the process flow diagram
of the pilot and largescaleplants, and the data used to calculate the mass and energy bataasavell as

the economis, are described

2.1. TechnoeEconomic Assessment

When developing innovative technologies, such asptwuction ofbiodieselfrom sewage sludge
it is important to have a clear ideaf the economic performance of the process. A teclammnomic
analysis (TEA) helps to optimize the development of a peeesl to determine the most important
parameters. Consistently applying the methodology will enhance chances of success when introducing
(innovative) processes on the market. A TEA considers the entire value chain and can be applied during
every technologyeadiness level (TRL). The methodology can be divided into four different phases. First,
a market study is performed. Second, a preliminary process design is defined and translated into a
simplified process flow diagram (PFD) and mass and energy balmog, this information is directly
integrated into a dynamic codtenefit analysis (CBA) (i.e. economic evaluation). From this analysis,
profitability is identified. Fourth, an uncertainty analysis is performed to identify the potential barriers. As
information gathering is expensive, a TEA is performectively with a go/nego decision after every
iteration. A graphical representation of the methodologytievided inFigurel. A detailed description of

the methodology can be found {ivan Dael et al. 2015)

K—’ Market study \
Uncertainty analysis

™o
il Economic analysis

LY

Process Flow
Diagram / Mass and
Energy Balance

aw material
::::::::::

mmmmmm
nnnnnnnnn

L. ' Manufacture Distribution Use End-of-life
5 3 o
B -oonal -MR-C5 -
. ) ior
@ : - ’ ; L
* -~ - -~ - -

Figurel. Techneeconomic assessment



iniILerIr Ty B
North-West Europe

European Regions! Deveispment Fund

2.2.  Market study

The market study allows the researcher to identify the competitors and customers. It also provides
information concerning the size of the market, the needs of the market, and the alternatives on the
market. Furthermore, it will also provide information amning the costs and revenues. Moreover, a
market study contains a study of the legislation that is in place. Finally, market research provides insight
into market trends. However, the latter is more difficult to estimate when working with innovative
technologies.Within the WOW project, the market studyas performed by theproject partners and
reported in separate documents. For the prodyetsnarket potential study by Wupperverba@inbHas
the lead partneris available, as well as a factsheet per prtdWupperverband 2020)The stateof-the-
art of legal framework ialsoseparately availabl@Vupperverband 2019)The documents can be found
on the project websité Areview article on the overall assessment of biodiesel production from sewage

water-derived lipidswvas also written within this projecfrkova et al. 2020)

2.3.  Process descriptioand procesdlow diagram
2.3.1. Pilot plant

The pilot plantwas designed for a wastewater inflow of 0.E/mwith the layout shown irFigure2.
The plant consisted of mixing, anoxic and aerobic tanks, and a separatiomhaitvastewatejust after
the screen at theéSTPwas introduced into a mixing tank and continuously stirredreate homogeneity.
The mixture was pumped to an anoxic tank where the biomass from the sedimentation tank was also
recirculated. The biomass mixture at the anoxic tank outlet was pumped into an aerobic tank where the
microorganisms that accumulate lipidewe allowed to growThe biomass mixtureras then pumped into
a sedimentation tank where the think foam formeslas skimmed from the top continuously and
recirculated to the anoxic tanka case of lack of foam formation, surplus sedimented sludge @isidbe
harvested.Recirculationvas important to keep the biomass in the tanks. Awas a continuous process
(not a batch with a sedimentation mistep), therewas a constant inflow and outflow. The inflavas just

the inlet wastewater without activatedsludge microorganisms while the outflowas including the

! https://www.nweurope.eu/projects/project-search/wow-wider-business-opportunities-for-raw-materials-from-wastewater/



https://www.nweurope.eu/projects/project-search/wow-wider-business-opportunities-for-raw-materials-from-wastewater/

iniILerIr Ty B
North-West Europe

European Regions! Deveispment Fund

microorganismsHowever, microorganisms wetgarely found in the microscopic counts and by mixed
liquor suspended solids characterization. The pilot effluent waitas visuallyclearer than the inlet. As
both tankswere also continuously stirred, Wwas necessary to keep a certain amount of biomass in the
bioreactors (anoxic and aerobic tanks). Eventuallyyas the biomass that needl to be harvested.
Samples were takenn average twice per weelotcheck the biomass and weekly to characterize the
inlet/outlet water composition and lipid content in inlet/outlet water and individtehks(anoxic, aerobic,

andsedimenation).

Lipids

Wastewater Wastewater biomass
0.1 m3/h P 0.1 m3/h . 0.17 m3/h .
Mixing tank ,| Anoxic tank Aerobic tank
(4 m3) (4 m3) (4 m3)
Lipids
biomass
Lipids biomass 0.17 m3/h
0.07 m3/h
Separation
unit (3.7 md)
Effluent
0.1 m3/h

Figure2. Pilot plant layout
The lipid productionand transesterificatiorpart was not finalized at the time of writirtlis report.

Therefore the conventional method based on the literaturestieeen usedor the TEA as explained in the
next sectionNevertheless, the plan was to ue in-situ transesterification methovhichwas selected
due to low lipid content and low amount of available mateiethe sludge obtained from the piloin this
method, direct conversion of lipids from the sludge to biodidsappers without intermedate lipid
extraction. For the overall processonly methanol and HCI auld be necessary.The in-situ
transesterification can be done in one glass reactor afC® have a little overpressure. Thereafter,
methanol is evaporated (can be reused), and timalf product is purifiedThis method is expected to

reducethe cost of biodiesel production further.

2.3.2. Largescale plant
Within the WOW projecta techneeconomic assessmerdf the whole value chain consisting of

biodieselproduction fromsewagesludgewas performed The process flow diagram of thentire value



iniILerIr Ty B
North-West Europe

European Regions! Deveispment Fund

chainfor a largescale plantevelopedfor the current assessmeris shown inFigure3. Theconnections

to the classicabTPare depicted by the redordered boxes in the figurdVvhen compared tahe pilot
plant, the key differencavas that about 90% of the biomasgas recirculated while the rest (10%jgas
sent to the biodiesel production procesBhe sedimentation tank was also replaced by a centrifuge for
dewatering the biomass mixtur@he downstream steps itle biodiesel production value chain (drying,
extraction, transesterificatiorand purificatior) are completelybased on the literature aka.

The wastewater passkthrough the screens toemove large solids, rags, debritc. A mixing tank
was used to homogenize the wastewater and reduce the large diffeeicdts composition. The
homogenized wastewatexas sent to an anoxic tank where the accumulation of lipicsurswith the aid
of activated sludgemicroorganisms The wastewater along with the microbiabiomasswas then
transferredto an aerobictank where thereplication orgrowth of lipid accumulatindpacteriaoccurred
Thewastewater with thelipids biomassvas then sent to aentrifuge forseparatng and dewatering the
biomasdor further processingThe effluentwas sent to be fully treated by conventional sewage treatment
processeskor removing thenoisture from the lipids biomass,vacuum dryefwas consideredbecause of
low power consumptionThe driedipids biomassvas sent to an extraction column where the lipidere
extracted from the microorganisms with the help of solvents. The solvent digbolved lipidsvas
separated in a centrifuge and sent to an evaporator column for solvent recovery. The waste biomass from
the centrifugewas sent to a digester for biogas production. The lipigse subjected to transesterification
where they reaatd with methanol in the presence of a catalyst to produce fatty acids of methyl ester
(FAME)The catalyst could either be a base or an acid and is dependent on the amount of water and free
fatty acidslIn this assessment, sodium hydroxide (Na®bh assumedsa catalyst based on the literature
data.The unusednethanolwas recovered in an evaporator. The FAMES washed with warm water and
separated fromother components in a decanter. The lighter component (biodiese removed from
the top and purified ira distillation column. The heavier component (glycena sent to a neutralization
reactor where the catalyst (NaOH) is neutralized using hydrochloric acid (HCI). The glgsexgparated
in a decantefrom sodium chloride (NaCl) thatas formedin the neutralization reactor while thglycerol
was removed from the bottom and further purified in a distillation column. HugieousNaClwas

removed from the top andvas considered a bgroductof the process.

10



Anoxic tank

Aerobic tank

Outflow
5 }‘2

HmiIlteIrey “

EURDPEAN UNION

North-West Europe

European Regions! Deveispment Fund

Pretreated
wastewater

| Storage

ipi Lipids |
’ Waste Lipids - s
P ot €) | Honioes Q biomass AJ I_
Screen Centrifuge
Mixing tank
Oxygen
Connections to waste
water treatment plant
o VI'tO Lipids biomass
f (dewatered)
Solvent
Recovered Recovered Sludge
Methanol
Warm methanol solvent
Vapor
Residual
Decanter NaOH biomass Vapor
—
Mixture Lipids | | Dried lipids r
A —
== biomass

Evaporator

Biodiesel Mixture

Distillation

| Nacl

. l

Neutralization
reactor

Decanter

Raw

Distillation

Glycerol

Transesterification
reactor

Vapor

Glycerol

Evaporator

Centrifuge

—

-

A Vacuum
Extraction

Dryer

Figure3. Process flow diagram of theroducingbiodieselfrom sewage

2.4.

Technical detail®f large sale plant Mass and energy balance

The downstream process for lipids extraction and transesterificatiasdesigned based on the data

from the literature (Chen et al. 2018Themass and energgssumptions used for all the equipmeshich

were not obtained from the pilot plant are listed iFablel. Five pumps were considered to transfer

wastewater and sludge from one equipment tocdiner. The electricity required for pumpingas about

0.1 kWh/n¥. The mixing, anoxic and aerobitanks were continuously mixed tckeep the mixture

homogeneous The power consumption for mixing in these tanks was alBolitkWh/n¥. The aeration

required in the aerobi¢ank was 1.1 n¥/m? biomassand the power consumptiomas 1 kWh/kg. As

mentioned earlier, the sedimentation tank in the pilot plawas replaced by a centrifuge and it consuine

1.9 kWh/n? of electricity. Here, it i®lso assumed that about 10% lbibmasswas sent further to the

biodiesel production process and the rest (9@843 recirculated to the anoxiank. A vacuum evaporator

was considered for drying the lipidsomasswith moisture loss of up to 80% and powemsumption of

200 kWh/n? biomass The lipid extraction processas assumed to occur at 90 °C and takes 1 hour. The

11



iniILerIr Ty B
North-West Europe

European Regions! Development

solventwas a mixture of chloroform and methanol in the ratio 2:1 and the requirenvesst 5.7 t/t dried

lipids biomassThe steam requiréto provide heat duringhe extraction processvas calculated based on

the specific heat of the solventixtureandwas 0.33 t/t of driedipids biomasst was assumed that mixing

was required in the extraction reactor which consuin@.01 kW/n? of electricity. The outlet of the

extraction stepwas sent to a centrifuge wherevtas assumed that the residual biomasgas about 61.6%

of the driedlipids biomas$rom the vacuum dryer. This means that 38.4% of the dif@ds biomassvas

dissolved in the solvenas lipids (triglycerides).About 99.5% ofthe solvent was recovered in the

evaporator and the steam required the evaporatorwas 0.05 t/tinput. In the transesterification reactor,

the methanol and the NaOH requirememtas about 0.21 and 0.02 kg/kg lipids whereas the steam

requirement to provide the heatvas 14.4 kJ/kgnput. The unreacted methanalas recovered in the

evaporator columrwhich hal a steam requirement of 4607 kJ/kgput. The FAME producedaswashed

with warm water (0.001 kg/kgFAME) The mixturewas sent to a decanter where 8@t.%of the stream

was removed from the top as raw biodiesel and further purifiedaidistillation column. Thehermal

energyrequired inthe purification processvas 1668 kJ/kgnput. The heavier mixturavas sent to a

neutralization reactor where HCI in the quantity 0.1 kgifijgut was usedo neutralize the catalyst. ivas

then separated from the heavier component, glycerolthe second decanter. The raw glycersbs

further purified inadistillation column which required 1668 kJ/kgput ofthermal energy

Tablel. Mass and energy assumptions for the lasgeale plant

Equipment ltem Value Source
Pump Wastewater densitykg/mq) 1000 -
Electricity(kWh/m?) 0.1 (Crutchik et al. 2020)
. Electricity us€kWh/m?) 0.1 Crutchik et al. 2020
Mixing tank Retention timefe(h) 40 (Pilot plant )
Anoxic reactor EIectrigity gse(kWh/m*”) 0.1 (Crutchik et al. 2020)
Retention time(h) 24 Pilot plant
Aeration air(m*m?3) 1.1 (Henze et al. 2008)
Aerobic reactor Electr?c?ty mixinngh/m3) 0.1 (Crutchik et al. 2020)
Electricity aerationtkWh/kgQ) 1 (Crutchik et al. 2020)
Retention time(h) 24 Pilot plant
: Sludge to anoxic reactdwt.%) 90%  Assumption
Centrifuge 1 Electricity usdkWh/m?) 1.9 (CrutchriJk et al. 2020)
Storage tank Retention time(h) 168  Assumption
Dryer Der.15ity(kg/m 3 1000  Assumption
Moisture losgwt.%) 80%  (Chen et al. 2018)

12



iniILerIr Ty B
North-West Europe

European Regions! Deveispment Fund

Electricity(kWwh/m?) 200  (Aquadest 2021)
Driedlipids biomasg% of inpuj 15%
Solvent (C:M 2:1) (% of inpu} 85%
Chloroform(% of solvent 67%
Chloroform densitytkg/m?®) 1490
Chloroform specific hedgkJ/kgK) 11
Methanol (% of solvent 0.3 (Chen etal. 2018)
Lipid extraction Methanol density(kg/m?) 792
Methanol specific heakJ/kgK) 3.6
Solvent densitykg/m?) 1257
Solvent specific hedkJ/kgK) 1.9
Electricity(kW/m?) 0.01  (Crutchik et al. 2020)
Extraction time(h) 1 (Olkiewicz et al. 2014)
Temperature(°Q 90 Assumption
Centrifuge 2 Residual biomag86 of dried lipids 61.6% (Chen etal. 2018)
9 Electricity us€kWh/m?) 1.9 (Crutchik et al. 2020)
Lipids out(% of dried lipids 38%
Solvent recoverywt.% 99.5% (Chen etal. 2018)
[ kJ/k 4607
oo e TN o
Steam pressuréar) 3.24 (Gholami, Pourfayaz, and Maleki 20z
Steam latent enthalpy (kJ/kQ) 2,127
Methanol (kg/kgHipids) 0.21
Transesterification NaOH(Kkg/kg-lipids) 0.02 (Chen et al. 2018)
reactor Lipids conversiofwt.%) 99%
Steam requirementkJ/kginput) 14.4  (Gholami, Pourfayaz, and Maleki 20z
Recovered methandkg/kginput) 0.09
Evaporator 2 Mixture (kg/kginput) 0.91 (Chen et al. 2018)
Steamrequirement(kJ/kg 4607  (Gholami, Pourfayaz, and Maleki 20z
Water wash Warm water (5C°C)(kg/kginput) 0.001 (Chenetal. 2018)
Raw biodiese% of inpuj 88%
Decanter 1 Mixture to neutralization% of inpuj 12% (Chen et al. 2018)
Biodiesebut (% of inpuj 99.96%
Distillation 1 Vapor out(% of inpuj 0.001 (Chen et al. 2018)